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（Use washers if necessary.）
（See M2 in the table below 
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Part Number D1

（g6） D H H1 M Weight
（g） Precision Locating Receivers

CP157-08001L 12 15.5   5 5.0 M  8×1.25     8 CP780-20038L,CP780-20038D
CP157-12001L 18 24.5   8 6.0 M12×1.75   27 CP780-28052L,CP780-28052D
CP157-16001L 22 31.5 10 7.5 M16×2.00   51 CP780-36065L,CP780-36065D
CP157-20001L 30 44.2 13 7.5 M20×2.50 134 CP780-50085L,CP780-50085D
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CP157 TAPERED PINS

Body
S45C steel
Black oxide finished
Precision ground

How To Use

Reference
How To Use PRECISION FLEX LOCATORS 

Mounting on Fixture Plate Mounting on Base Plate

■Mounting Hole Dimension

For removal, insert a screw into the tapped hole 
and screw it.

■How to Remove
Part Number d

( 0　　)－0．02
H2 M1 M2

CP157-08001L 12 5.5 M  8×1.25 M  6×1.00

CP157-12001L 18 6.5
M10×1.50 M  8×1.25

M14×1.50
M10×1.50

CP157-16001L 22 8.0 M12×1.75
CP157-20001L 30 8.0 M18×1.50 M16×2.00


